RS8810P

NO. | DESCRIPTION NO. | DESCRIPTION
1 | VANTILATING SLOT 33 | SLEEVE
2 | COIL SPRING 34 | BEARING 6000
3 | CARBON BRUSH HOLDER 35 | BEARING GLAND
4 | CARBON BRUSH 36 SCREW M4X10
5 | TAPING SCREW ST2.9X10 37 | BIG GEAR
6 | CAPACITOR 38 SHAFT
7 | CORD 39 | NEEDLE BEARING HK070814
8 | CORD GUARD 40 | PIN
9 | STRAIN RELIEF 41 | SAW BLADE
10 | TAPING SCREW ST4.2X14 42 | CLIPRING
11 | PCB 43 | OUTERRING
12 | SWITCH 44 | TORSION SPRING
13 [ INDUCTOR 45 | BEARING CLIP
15 | TAPING SCREW 46 SCREW M5X12
16 | ®5 SPRING WASHER 47 | RESET SPRING
17 |NUT 48 | PIN
18 | STARTOR 72X43 49 | O3 PIN
19 | BEARING 608 50 | INNER STEEL SLEEVE
20 |ROTOR41.3X43 51 | WASHER
21 | BEARING 6001 52 | DUST RETAINER
22 | COUNTERSUNK HEAD SCREW M4X10 53 | WOOL WASHER
23 | BEARING CLIP 54 | SLIDING BEARING
24 | MECHINEHEAD 55 | CLIPRING
25 | HEX SCREW M5X14 56 | OUTPUT SHAFT
26 | WASHER 57 SCREW M5X30
27 | WASHER 58 | GEAR CASE
28 | HEX SCREW M5X12 60 | NAMEPLATE
29 | TAPING SCREW ST4.8X35 61 | TAPING SCREW ST4.2X18
30 | RUBBER SLEEVE 62 | SLIDING BEARING
31 | GUARD PLATE 888 | HOUSING ASSEMBLY
32 | ADJUSTABLE BOTTOM PLATE

ST20120731




